

# FUGRO TECHNICAL SERVICES LIMITED

Fugro Development Centre,  
5 Lok Yi Street, Tai Lam,  
Tuen Mun, N.T.,  
Hong Kong.

Tel : +852 2450 8233  
Fax : +852 2450 6138  
E-mail : matlab@fugro.com  
Website : www.fugro.com

# MaterialLab

Report No. : 181004EN180628(1)



Page 1 of 1

## Test Report on Analysis of Paint

### Information Supplied by Client

Client : Hong Kong Niceview International Ltd.  
Client's address : Flat H, 21/F., Golden Dragon Ind. Ctr., Block III, 172-180 Tai Lin Pak Road, Kwai Chung, N.T.  
Project : HKGBC Green Building Product Labelling Scheme  
Sample description : Niceview Exterior Paint  
Sample identification : -  
Test required : Wet Scrub Resistance

### Laboratory Information

Lab sample ID : EN180628/1  
Date of receipt of sample : 10/03/2018  
Date test completed : 26/03/2018  
Test methods used : ASTM D2486-6 Method A

### Results :

Scrub resistance	Result
Trial 1, number of cycles to failure	1351
Trial 2, number of cycles to failure	1333
Mean number of cycles to failure	1342

Note: Thinning ratio – 10 parts of paint to 1 part of water by weight.

Supervised by :           K.F. Wong          

Certified by :   
Approved Signatory : HO Kin Man, John  
Manager – Chemistry Department

Date :           8/5/2018          

\*\* End of Report \*\*

Note : This report refers only to the sample(s) tested.